
 

NPDES PERMIT NO. NM0022292 

FACT SHEET 
 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 

 

APPLICANT  

 

City of Santa Fe 

73 Paseo Real 

Santa Fe, NM 87507 

 

ISSUING OFFICE 

 

U.S. Environmental Protection Agency 

Region 6 

1201 Elm Street 

Dallas, Texas 75270 

 

PREPARED BY 

 

Quang Nguyen 

Environmental Engineer 

NPDES Permits & Technical Branch (6WQ-P) 

Water Division 

PHONE: 214-665-7238 

FAX:   214-665-2191 

EMAIL: Nguyen.Quang@epa.gov 

 

DATE PREPARED 

 

March 04, 2021 

 

PERMIT ACTION 

 

Proposed reissuance of the current NPDES permit that was issued on July 1, 2016, with an 

effective date of September 1, 2016, and an expiration date of August 31, 2021.                              

 

RECEIVING WATER – BASIN 

 

Santa Fe River – Rio Grande Basin 

 

 

 



PERMIT NO.  NM0022292                 FACT SHEET    Page 2 of 32 

 

 

 

DOCUMENT ABBREVIATIONS 
 

In the document that follows, various abbreviations are used.  They are as follows:   

 

4Q3  Lowest four-day average flow rate expected to occur once every three-years 

BAT  Best available technology economically achievable 

BCT  Best conventional pollutant control technology 

BPT  Best practicable control technology currently available 

BMP   Best management plan 

BOD  Biochemical oxygen demand (five-day unless noted otherwise) 

BPJ   Best professional judgment 

CD   Critical dilution 

CFR  Code of Federal Regulations 

cfs   Cubic feet per second 

COD  Chemical oxygen demand 

COE  United States Corp of Engineers 

CWA  Clean Water Act 

DAF  Dissolved air flotation 
DMR  Discharge monitoring report 

DO   Dissolved oxygen 
ELG  Effluent limitation guidelines 

EPA  United States Environmental Protection Agency 

ESA  Endangered Species Act 

FCB  Fecal coliform bacteria 

F&WS   United States Fish and Wildlife Service 

ug/l   Micrograms per litter (one part per billion) 

mg/l  Milligrams per liter (one part per million) 

MGD  Million gallons per day 

NMAC  New Mexico Administrative Code 

NMED  New Mexico Environment Department 

NMIP  New Mexico NPDES Permit Implementation Procedures 

NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters 

NPDES  National Pollutant Discharge Elimination System 

MQL  Minimum quantification level 

O&G  Oil and grease 

POTW  Publically owned treatment works 

RAS  Return activated sludge 
RP   Reasonable potential 

SIC   Standard industrial classification 

s.u.   Standard units (for parameter pH) 

SWQB  Surface Water Quality Bureau 

TBELs  Technology-based effluent limitations 
TDS  Total dissolved solids 

TMDL  Total maximum daily load 

TRC  Total residual chlorine 

TSS  Total suspended solids 

UAA  Use attainability analysis 

USGS  United States Geological Service 

UV   Ultraviolet Light 



PERMIT NO.  NM0022292                 FACT SHEET    Page 3 of 32 

 

 

 
WET  Whole effluent toxicity 

WLA  Waste-load Allocation 

WQBELs Water quality-based effluent limitations 
WQCC  New Mexico Water Quality Control Commission 

WQMP  Water Quality Management Plan 

WWTP  Wastewater treatment plant 

 
 

As used in this document, references to State water quality standards and/or rules, regulations and/or 

management plans may mean the State of New Mexico and/or Tribal or both.



PERMIT NO.  NM0022292                FACT SHEET                                                 Page 4 of 32 

 

 

I.  CHANGES FROM THE PREVIOUS PERMIT 

 

Changes from the permit previously issued on June 8, 2010, are: 

 

• The E. coli mass loading limit has been added; 

• WET monitoring frequency has been changed to once/quarter from once/year; 

• Copper, Cyanide, Heptachlor limits and compliance schedules have been established; and, 

• Benzo(a)pyrene monitoring requirement has been added.  

 

  

II.  APPLICANT LOCATION and ACTIVITY 

 

As described in the application, the facility is located on 73 Paseo Real, Santa Fe, in Santa Fe 

County, New Mexico, Under the Standard Industrial Classification Code 4952, the facility is a 

WWTP treating sanitary wastewater.  It has a design flow of 13 MGD.  The average flow 

currently is 5.42 MGD. The treatment plant serves a population of approximately 87,200 residents, 

but during the summer months, the City of Santa Fe becomes a tourist destination and this 

increases the flow to the treatment plant. 

 

The WWTP is composed of head-works, clarifiers, rapid mix, bio-selectors, dissolved air flotation 

(sludge thickeners), anaerobic digesters, lime stabilization and storage units, aeration basins, 

secondary clarification, bacteria control, post aeration and discharge. 

 

The head-works include a bar screen to remove larger debris/trash (i.e., cans, plastic products, 

paper and rags) entering the plant.  These items are fed into the rag press where most of the 

moisture is removed, and the solids are disposed to the hoppers or dumpster placed under the 

chutes.  The bar screen is followed by a grit trap that supplies enough aeration to remove sand, 

silts and inorganic wastes while allowing organic material to continue to a wet well for further 

treatment.  The grit is removed by an auger and conveyor belt system and sent to a dumpster for 

disposal to a land fill.  The wastewater continues to the wet well at the start of the primary 

wastewater treatment.  

 

Primary treatment consists of two 580,600-gallon primary clarifiers.  The clarifiers are used as 

sedimentation tanks which allow the wastewater velocity to be reduced enough so that the heavy 

organic material settles to the bottom of the clarifier while the lighter material floats to the top and 

is removed via a skimmer.  The solids are scraped from the bottom of the clarifier and pumped to 

the digester.  The rapid mix tank receives flow from the clarifiers and returns from several other 

process areas and is mixed together before entering the bio-selector for secondary treatment.  The 

rapid mix tank collects flow from the various recycle flows, RAS, DAF flow, mixed liquor line 

and the primary effluent.  The aeration basins use nitrification and then denitrification to remove 

ammonia and nitrogen.  The nitrification process utilizes dissolved  

oxygen, fed through fine bubble diffusers, to change ammonium to nitrite.  Ammonia is stripped 

off with either increased air or converted to ammonia to nitrites by Nitrobacter microorganisms.  

The nitrite continues through the basin to the anoxic zone and is broken down from nitrite to 

nitrate by Nitrosomonas microorganisms and then to nitrous oxide, carbon dioxide and water. 

 



PERMIT NO.  NM0022292                FACT SHEET                                                 Page 5 of 32 

 

 

Secondary treatment continues as the wastewater moves from the clarifiers into one of four bio-

selector basins.  These basins can be either aerobic, anaerobic, or a combination of each.  At 

present the WWTP uses a low DO system in combination with mixed liquor pumps to recycle 

mixed liquor back through the system to reduce the nitrates, utilize soluble COD, and inhibit the 

growth of filamentous bacteria. Mixed liquor from the aeration basins flows into one of six 

460,000-gallon secondary clarifiers to allow solids to settle to the bottom of the tank.  The clear 

effluent flows over the weirs and out of the tanks, while the settable solids are pulled from the 

bottom of the clarifier, via suction pick up tubes.  These solids enter two common channels and 

flow into the wet well then into the DAF.  The overflow from the secondary clarifiers enters the 

influent channel to three disk filters and two sand filters.  The UV system disinfects the effluent 

prior to discharge.  Two air blowers continuously aerate the effluent water in the post aeration 

basin to ensure adequate DO in the effluent.  The non-potable water system draws filtered water 

from the effluent channel to supply water for reused and is also sold at the standpipe to contractors 

for use in construction, dust control, watering of golf courses and sports playing fields. 

 

Solids are initially treated using DAF to thicken sludge.  The DAF operates by pressurizing water 

in a tank and is introduced via a header along with pumped sludge and a polymer thickening agent.  

The sludge, pressurized water and polymer enter into the DAF tanks which are at atmosphere 

pressure.  The difference in pressures causes air to come out of solution as fine bubbles which rise 

to the surface of the DAF tank.  The sludge attaches to the fine bubbles and floats to the surface 

where it is thickened and is further treated either by anaerobic digestion or lime stabilization.  The 

anaerobic digesters are composed of a 462,000-gallon fixed-cover primary digester and a 453,000-

gallon floating-cover secondary digester. The digester is heated by two hot water boilers using 

either natural gas or digester gas.  The digester contents are also mixed by the use of digester gas 

which is compressed and introduced into the mixing guns.  Sludge can also be treated with a 

second method using lime stabilization.  Sludge is disposed by the City using subsurface injection 

at the Paseo Real Sludge Disposal Injection Field adjacent to the WWTP.  During the winter 

months when sludge injection cannot be used, sludge is stored in either sludge tank#1; 660,000 

gallons or sludge tank#2; 1,618,000 gallons.  The compost facility dewaters the digested sludge 

from the sludge storage tanks. 

 

Appendix 1 shows an aerial view of the plant and the process flow schematic of the facility. 

 

The discharge from the WWTP is to the Santa Fe River thence to the Rio Grande in Water-body 

Segment No. 20.6.4.113 of the Rio Grande Basin.  The discharge is located at Latitude 35o 37’ 

52.41” North, Longitude 106o 05’18.88” West. 



PERMIT NO.  NM0022292                FACT SHEET                                                 Page 6 of 32 

 

 

III.  EFFLUENT CHARACTERISTICS 

 

A quantitative description of the discharge(s) described in the EPA Permit Application Forms 2A  

received on March 1, 2021, are presented in Tables 1 and 2 below. The facility is required to 

sample and report all the priority pollutants identified in Part D, Expanded Effluent Testing Data 

of Form 2A.  From that list, the pollutants in Table 2 were either tested above the minimum 

quantification levels (MQLs) or were tested at levels above EPA MQL and reported as being non-

detect.  When a pollutant was tested at a detection level that was greater than the EPA MQL, then 

for screening purposes that pollutant will be assumed to have a concentration at that detection 

level. For toxics that were tested at the minimum quantification level and reported as less than the 

MQL, those pollutants are not shown. 

 

 

  POLLUTANT TABLE - 1 

        
Parameter Max Avg 

(mg/l unless noted) 

Flow, million gallons/day (MGD) 6.28 5.42 

Temperature, winter  24.8 °C 17.4 °C 

Temperature, summer 28.2 °C 23.1 °C 

pH, minimum, standard units (SU) 6.63 su N/A 

pH, maximum, standard units (SU) 8.34 su N/A 

Carbonaceous Oxygen Demand, 5-day (CBOD5) 76.7 3.82 

E. Coli (#bacteria/100 ml) 10,000 56 

Total Suspended Solids (TSS) 540 19.1 

Ammonia (NH3) 57.7 3.65 

Chlorine, Total Residual (TRC) 0 0 

Dissolved Oxygen 10.1 7.6 

Total Kjeldahl Nitrogen (TKN) 57.4 2.02 

Nitrate plus Nitrite Nitrogen 9.66 2.02 

Oil and grease 0.19 0.038 

Phosphorus 10.1 2.22 

Total Dissolved Solids (TDS) 429 363 

    

  POLLUTANT TABLE – 2 -  Expanded Pollutant list  

 
Parameter  Max Avg 

Hardness (CaCO3) 102 mg/L 102 mg/L 

Antimony, total recoverable 0.64 ug/L 0.13 ug/L 

Arsenic, total recoverable 2.06 ug/L 0.74 ug/L 

Chromium, total recoverable 1.28 ug/L 0.246 ug/L 

Copper, total recoverable 39 ug/L 7.58 ug/L 

Lead, total recoverable 3.96 ug/L 1.32 ug/L 

Mercury, total recoverable 0.0394 ug/L 0.0186 ug/L 

Nickel, total recoverable 3.33 ug/L 2.51 ug/L 

Silver, total recoverable 0.34 ug/L 0.0402 ug/L 

Zinc, total recoverable 118 ug/L 66.5 ug/L 

Cyanide, total recoverable 6.57 ug/L 2.26 ug/L 

Total Phenolic Compounds 17.4 ug/L 3.91 ug/L 

Methyl bromide 0.6 ug/L 0.12 ug/L 



PERMIT NO.  NM0022292                FACT SHEET                                                 Page 7 of 32 

 

 
Bis (2-ethylhexyl) phthalate 1.48 ug/L 0.544 ug/L 

Diethyl phthalate 5.78 ug/L 1.16 ug/L 

Aluminum 51.2 ug/L 29.4 ug/L 

Boron 264 ug/L 251 ug/L 

Molybdenum 3.6 ug/L 2.84 ug/L 

Heptachlor 0.00182 ug/L 0.000364 ug/L 

Benzo(a)pyrene 10 ug/L 10 ug/L 

 

 

A summary of the last 36 months of available pollutant data (i.e., December 2017 through 

December 2020) taken from DMRs indicates the facility experienced a number of exceedances of 

permit limits (shown in parenthesis) for TSS (10), Suspended Solids removal (5), pH (2), Total 

Nitrogen (24), Total Phosphorous (10), E. coli (21) and CBOD (7).   

 

IV.  REGULATORY AUTHORITY/PERMIT ACTION 

 

In November 1972, Congress passed the Federal Water Pollution Control Act establishing the 

NPDES permit program to control water pollution.  These amendments established technology-

based or end-of-pipe control mechanisms and an interim goal to achieve “water quality which 

provides for the protection and propagation of fish, shellfish, and wildlife and provides for 

recreation in and on the water”; more commonly known as the “swimmable, fishable” goal.  

Further amendments in 1977 of the CWA gave EPA the authority to implement pollution control 

programs such as setting wastewater standards for industry and established the basic structure for 

regulating pollutants discharges into the waters of the United States.  In addition, it made it 

unlawful for any person to discharge any pollutant from a point source into navigable waters, 

unless a permit was obtained under its provisions.  Regulations governing the EPA administered 

NPDES permit program are generally found at 40 CFR §122 (program requirements & permit 

conditions), §124 (procedures for decision making), §125 (technology-based standards) and §136 

(analytical procedures).  Other parts of 40 CFR provide guidance for specific activities and may be 

used in this document as required. 

 

It is proposed that the permit be reissued for a 5-year term following regulations promulgated at 

40 CFR §122.46(a).  The previous permit will be expired on August 31, 2021.  The application 

was received on March 01, 2021.  The existing permit is administratively continued until this 

permit is issued. 

 

V.  DRAFT PERMIT RATIONALE AND PROPOSED PERMIT CONDITIONS 

 

 A. OVERVIEW OF TECHNOLOGY-BASED VERSUS WATER QUALITY 

STANDARDS-BASED EFFLUENT LIMITATIONS AND CONDITIONS 

 

Regulations contained in 40 CFR §122.44 NPDES permit limits are developed that meet the more 

stringent of either technology-based effluent limitation guidelines, numerical and/or narrative 

water quality standard-based effluent limits, or the previous permit. 

 



PERMIT NO.  NM0022292                FACT SHEET                                                 Page 8 of 32 

 

 

Technology-based effluent limitations are established in the proposed draft permit for TSS and 

BOD.  Water quality-based effluent limitations are established in the proposed draft permit for E. 

coli bacteria, Total Phosphorous, Total Nitrogen, Nitrate-Nitrite, ammonia, DO, pH and TRC.   

 

 B. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS 

 

Regulations promulgated at 40 CFR §122.44 (a) require TBELs to be placed in NPDES permits 

based on ELGs where applicable, on BPJ in the absence of guidelines, or on a combination of the 

two.  In the absence of promulgated guidelines for the discharge, permit conditions may be 

established using BPJ procedures.  EPA establishes limitations based on the following technology-